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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C

Sstaer;ﬁﬁ:]d Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247 (3)(2) 6dB Bandwidth PASS

15.247 (b)
(reference KDB 558074 Peak Output Power PASS
do5 v02. /9.1.2)

15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:

(1)" N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.
Add. : 1/F,, Building B, Zhuoke Science Park, No.190,Chongqging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;
FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y £ U - where expended uncertainty U is based on
a standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence
of approximately 95 % -

No. | Item Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 Humidity +2%

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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2.1 GENERAL DESCRIPTION OF EUT

Equipment TABLET PC
Trade Name NO
Model Name M10701
. M10702,M10703,M10704,M10705,M10706,M10707,M10708,
Series Model

M10709

Model Difference

Only different in model name.

Product Description

The EUT is a TABLET PC

Report No.: STS1509121F02

Operation
Frequency:

802.11b/g/n 20: 2412~2462 MHz
802.11n 40: 2422~2452MHz

Modulation Type: |CCK/OFDM/DBPSK/DAPSK

802.11b:11/5.5/2/1 Mbps
802.119:54/48/36/24/18/12/9/6Mbps
802.11n(20/40MHz):300/150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps

Bit Rate of
Transmitter

Number Of
Channel

802.11b/g/n20: 11CH
802.11n 40: 7CH

Antenna

i . - Please see Note 3.
Designation:

Antenna Gain

(dBi) 0 dbi

Channel List

Please refer to the Note 2.

Ratings

DC 3.7V from battery

Adapter

Input: AC100-240V, 300mA, 60 Hz
Output: DC5V, 1500mA

Battery

Rated Voltage: 3.7V
capacity : 3000mAh

Hardware version number

Software versioning number

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1 For a more detailed features description, please refer to the manufacturer’s specifications

or the User's Manual.

Shenzhen STS Test Services Co., Ltd. 4
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5 Channel List for 802.11b/g/n(20MHZz)
Channel Fr((a&l:_lezr;cy Channel Fr((a&l;'ezr)lcy Channel Fr((a&l:_'ezr)\cy Channel Fr((a&llj_'ezr)lcy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40MH2z)
Channel Fr((eI\lel:_lezr;cy Channel Fr((e&l;'ezr)lcy Channel Fr?&lﬁzr;cy Channel Fr((a&l;'ezr)lcy
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447
3  Table for Filed Antenna
Ant. Brand Model Name | Antenna Type Conrrlecto Gain (dBi) NOTE
A NO M10701 Jpole 1 n/a 0 N/A

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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2.2 DESCRIPTION OF TEST MODES
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

For Conducted Emission

Final Test Mode Description

Mode 4 Charging + Keeping TX mode

For Radiated Emission

Final Test Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

Note:
(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

(3) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

E-2
Adapter

C-1

E-1
EUT

C-2

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

E-3
Earphone

ltem| Equipment Mfr/Brand Model/Type No. Serial No. Note
E-1| TABLET PC NO M10701 N/A EUT
E-2 Adapter N/A 003 N/A EUT
E-3 Earphone N/A N/A N/A N/A
Item | Shielded Type Ferrite Core Length Note
C-1 Unshielded NO 98cm /
C-2 Unshielded NO 103cm /
Note:

(1) The support equipment was authorized by Declaration of Confirmation.

)

Shenzhen STS Test Services Co., Ltd. 4

For detachable type 1/0 cable should be specified the length in cm in T Length ; column.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Kind of Equipment| Manufacturer Type No. Serial No. .Last. Calibrated until
calibration
Spectrum Agilent E4407B MY50140340 | 2015.10.25 | 2016.10.24
Analyzer
Test Receiver R&S ESCI 101427 2015.10.25 2016.10.24
Bilog Antenna TESEQ CBL6111D 34678 2014.11.25 2015.11.24
BBHA
Horn Antenna Schwarzbeck 9120D(1201) 9120D-1343 2015.03.06 2016.03.05
50%\3?;’“3' Anritsu MP59B 6200264416 | 2015.06.06 | 2016.06.05
PreAmplifier Agilent 8449B 60538 2015.10.25 2016.10.24
Loop Antenna ARA PLA-1030/B 1029 2015.06.08 2016.06.07
At DARE RPR3006W | 15100041SNO03 | 2015.10.25 | 2016.10.24
STS-E048 MXA SIGNAL Agilent N9020A 2015.10.25 2016.10.24
Analyzer
Conduction Test equipment
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
EMI Test Receiver R&S ESPI 102086 2014.11.20 2015.11.19
LISN R&S ENV216 101242 2015.10.25 2016.10.24
LISN EMCO 3810/2NM 000-23625 2015.10.25 2016.10.24

Shenzhen STS Test Services Co., Ltd. 4
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on
Part 15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 -56 * 56 -46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56-46* FCC
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

@) The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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3.1.2 TEST RESULT

EUT: TABLET PC Model Name.: M10701
Temperature: 26 C Relative Humidity:  |54%
Pressure: 1010hPa Phase: L
. DC 5V from Adapter )
Test Voltage: AG120V/60Hz Test Mode: Mode 4
Frequency Reading Correct Result Limit Margin = "
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1900 47.80 10.00 57.80 64.04 -6.24 QP
0.1900 32.02 10.00 42.02 54.04 -12.02 AVG
0.6420 32.10 9.97 42.07 56.00 -13.93 QP
0.6420 18.73 9.97 28.70 46.00 -17.30 AVG
1.4860 31.73 9.95 41.68 56.00 -14.32 QP
1.4860 16.68 9.95 26.63 46.00 -19.37 AVG
4.0380 36.90 10.19 47.09 56.00 -8.91 QP
4.0380 20.10 10.19 30.29 46.00 -15.71 AVG
7.9340 37.13 10.26 47.39 60.00 -12.61 QP
7.9340 26.56 10.26 36.82 50.00 -13.18 AVG
23.8460 23.22 10.57 33.79 60.00 -26.21 QP
23.8460 11.74 10.57 22.31 50.00 -27.69 AVG
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1000 dBuY

Limit1: —_—
Limit2: —_—

50 W "‘
i

peak

AYG

0.0
0.150 0.5 [MHz] 5 30.000
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EUT: TABLET PC Model Name.: M10701
Temperature: 26 C Relative Humidity:  |54%
Pressure: 1010hPa Phase: N
. DC 5V from Adapter .
Test Voltage: AG120V/60Hz Test Mode: Mode 4
Frequency Reading Correct Result Limit Margin 5 .
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1500 47.43 11.20 58.63 66.00 -7.37 QP
0.1500 20.49 11.20 31.69 56.00 -24.31 AVG
0.6380 30.35 9.97 40.32 56.00 -15.68 QP
0.6380 15.79 9.97 25.76 46.00 -20.24 AVG
1.4460 30.69 10.00 40.69 56.00 -15.31 QP
1.4460 14.36 10.00 24.36 46.00 -21.64 AVG
4.1340 35.47 10.19 45.66 56.00 -10.34 QP
4.1340 18.88 10.19 29.07 46.00 -16.93 AVG
9.8140 31.97 10.19 42.16 60.00 -17.84 QP
9.8140 21.84 10.19 32.03 50.00 -17.97 AVG
25.9540 21.35 10.74 32.09 60.00 -27.91 QP
25.9540 11.60 10.74 22.34 50.00 -27.66 AVG
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
100.0 dBuy
Limit1: —_—
Limit2: —_
I
s .
peak
AVG
0.0
0.150 0.5 (MHz) 5 30.000
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

Report No.: STS1509121F02

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in

the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54

Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device
or on which the device operates
or tunes (MHz)

Range (MHZz)

Below 1.705 30
1.705-108 1000
108 - 500 2000
500 — 1000 5000
th . .
Above 1000 5™ harmonic of the highest frequency or 40 GHz,

whichever is lower

Shenzhen STS Test Services Co., Ltd. 44
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz(Peak/AV)
Stop Frequency 10" carrier hamonic(Peak/AV)
RB / VB (emission in restricted
1 MHz / 1 MHz, AV=3 MHz
band)
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters(above 1GHz is 1.5 m) above the
ground at a 3 meter open area test site. The table was rotated 360 degrees to determine the
position of the highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m(above 1GHz is 1.5
m); the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna
EUT g R
—
D.Em n
| (N
J Spectrum
Ground Plane Coaxial Cable Analyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable ; . 4
t
\ mto 4
il i — Spectrum
I 0.8m ¥ L Analyzer

Ground Plane —

Coaxzial Cable

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUTfe— 3m —

Armplifier

Turntable 1m to dm Spectrum

Analyzer

Ground Plane J _
Coaxial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULT

9KHz-30MHz
EUT: TABLET PC Model Name. : M10701
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Link mode Polarization : -
Freq. Reading Limit Margin State Test
(MHz) (dBuV/m) (dBuV/m) (dB) P/F Result
- -- - - -- PASS
- - - - -- PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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30MHz - 1000MHz

EUT: TABLET PC Model Name. : M10701
Temperature: 20C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Mode 4 Polarization : Horizontal
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
43.6584 12.58 11.51 24.09 40.00 -15.91 QP
99.1795 21.67 10.60 32.27 43.50 -11.23 QP
178.1325 23.63 10.23 33.86 43.50 -9.64 QP
277.0935 21.94 14.19 36.13 46.00 -9.87 QP
360.4476 21.00 16.45 37.45 46.00 -8.55 QP
793.3960 9.70 25.45 35.15 46.00 -10.85 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuV/m
Limit1: —_—
Margin: —_—
[
40 | .
[ 4 6

] ol

0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 600 700 1000.000
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30MHz - 1000MHz

EUT: TABLET PC Model Name. : M10701
Temperature: 20C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Mode 4 Polarization : Vertical
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv) Factor(dB/m) (dBuv/m) (dBuVv/m) (dB)
43.3534 22.24 11.61 33.85 40.00 -6.15 QP
158.6676 27.19 11.66 38.85 43.50 -4.65 QP
197.8926 30.31 9.10 39.41 43.50 -4.09 QP
360.4476 22.66 16.45 39.11 46.00 -6.89 QP
793.3960 12.27 25.45 37.72 46.00 -8.28 QP
993.0113 10.64 28.86 39.50 54.00 -14.50 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuV/m
Limit1: —
Margin:
[
40 2 3 4 c [

Ty

0.0
30.000 40 50 &0 70O B0 [MHz] 300 400 500 &00 700 1000.000
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EUT : TABLET PC Model Name M10701
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage DC 3.7V
Frequency Reading Factor ETLSVS;?n Limit Margin beeann | CommeE,
(MHz) (dBuv) (dB) (dBuV/m) (dBuv/m) (dB)
Low Channel (802.11b/2412 MHz)
4824.20 62.34 -3.58 58.76 74 -15.24 PK Vertical
4824.21 43.99 -3.58 40.41 54 -13.59 AV Vertical
7236.13 58.04 -0.8 57.24 74 -16.76 PK Vertical
7236.12 37.74 -0.8 36.94 54 -17.06 AV Vertical
4824.20 58.67 -3.58 55.09 74 -18.91 PK Horizontal
4824.22 41.04 -3.58 37.46 54 -16.54 AV Horizontal
Mid Channel (802.11b/2437 MHz)
4874.08 63.88 -3.56 60.32 74 -13.68 PK Vertical
4874.06 47.51 -3.56 43.95 54 -10.05 AV Vertical
7311.22 60.07 -0.78 59.29 74 -14.71 PK Vertical
7311.21 42.77 -0.78 41.99 54 -12.01 AV Vertical
4874.18 59.64 -3.56 56.08 74 -17.92 PK Horizontal
4874.15 43.42 -3.56 39.86 54 -14.14 AV Horizontal
High Channel (802.11b/2462 MHZz)
4944.26 59.68 -3.54 56.14 74 -17.86 PK Vertical
4944.30 44.07 -3.54 40.53 54 -13.47 AV Vertical
7416.32 59.63 -0.75 58.88 74 -15.12 PK Vertical
7416.30 44.10 -0.75 43.35 54 -10.65 AV Vertical
4944.26 59.55 -3.54 56.01 74 -17.99 PK Horizontal
4944.31 43.64 -3.54 40.1 54 -13.9 AV Horizontal
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
2. Scan with 802.11b, 802.11g, 802.11n (HT-20), 802.11n (HT-40), the worst case is 802.11b.
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3.2.6 TEST RESULTS (Band edge)

EUT : TABLET PC Model Name : M10701

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage DC 3.7V

Frequency | Reading Factor Enljés\/s‘aitl)n Limit Margin Detector | Comment
(MHz) (dBuV) (dB) (@BuV/m) (dBuV/m) (dB)
802.11 b
2390.0 66.81 -12.99 53.82 74 -20.18 PK Vertical
2390.0 53.88 -12.99 40.89 54 -13.11 AV Vertical
2390.0 65.47 -12.99 52.48 74 -21.52 PK Horizontal
2390.0 51.51 -12.99 38.52 54 -15.48 AV Horizontal
2483.6 65.84 -12.78 53.06 74 -20.94 PK Vertical
2483.6 52.12 -12.78 39.34 54 -14.66 AV Vertical
2483.6 67.18 -12.78 54.4 74 -19.6 PK Horizontal
2483.6 52.93 -12.78 40.15 54 -13.85 AV Horizontal
802.11 g

2390.0 67.04 -12.99 54.05 74 -19.95 PK Vertical
2390.0 54.25 -12.99 41.26 54 -12.74 AV Vertical
2390.0 65.81 -12.99 52.82 74 -21.18 PK Horizontal
2390.0 51.61 -12.99 38.62 54 -15.38 AV Horizontal
2483.6 65.86 -12.78 53.08 74 -20.92 PK Vertical
2483.6 52.13 -12.78 39.35 54 -14.65 AV Vertical
2483.6 66.87 -12.78 54.09 74 -19.91 PK Horizontal
2483.6 53.12 -12.78 40.34 54 -13.66 AV Horizontal
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802.11 n20
2390.0 66.34 -12.99 53.35 74 -20.65 PK Vertical
2390.0 54.08 -12.99 41.09 54 -12.91 AV Vertical
2390.0 65.63 -12.99 52.64 74 -21.36 PK Horizontal
2390.0 51.76 -12.99 38.77 54 -15.23 AV Horizontal
2483.6 66.01 -12.78 53.23 74 -20.77 PK Vertical
2483.6 51.91 -12.78 39.13 54 -14.87 AV Vertical
2483.6 66.67 -12.78 53.89 74 -20.11 PK Horizontal
2483.6 52.64 -12.78 39.86 54 -14.14 AV Horizontal
802.11 n40

2390.0 66.90 -12.99 53.91 74 -20.09 PK Vertical
2390.0 52.52 -12.99 39.53 54 -14.47 AV Vertical
2390.0 67.61 -12.99 54.62 74 -19.38 PK Horizontal
2390.0 52.20 -12.99 39.21 54 -14.79 AV Horizontal
2483.6 68.56 -12.78 55.78 74 -18.22 PK Vertical
2483.6 51.70 -12.78 38.92 54 -15.08 AV Vertical
2483.6 68.86 -12.78 56.08 74 -17.92 PK Horizontal
2483.6 52.01 -12.78 39.23 54 -14.77 AV Horizontal

Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Low measurement frequencies is range from 2310 to 2400 MHz, high measurement frequencies is range

from 2483.5 to 2500 MHz.

Only show the worst point data of the emissions in the frequency 2310-2400 MHz and 2483.5-2500 MHz.
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE
Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

i:or Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 2300 to 2430 MHz

Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

Start/Stop Frequency

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

el ]

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.6 TEST RESULTS
EUT : TABLET PC Model Name : M10701
Temperature : 25°C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode : TX b Mode /CHO1, CHO06, CH11

Agilent Spectrum Analyzer - Swept SA
RL FF S08  AC SENSE:INT| ALIGN AUTO 10:59:21PM Oct 08, 2013
‘ Avg Type: Log-Pwr TRACE[] - 545 o
PNO: Trig: Free Run THPE |1 g
|F(;ain;|_a:\l" &) #Atten: 30 dB ceT|P PRPPA
Ref Offset 0.5 dB Mkr1 2.412 GHZ
10 dBidiv__Ref 11.36 dBm 6.358 dBm
Log 1
1.36
864 BELETED
-186
-286
386 2
-48.6
. ) I N L T i
o .
-68.6
-786
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts
; [ v [ Fncin oo
2412 GHz 6.358 dBm
4.824 GHz -48.059 dBm
MSG |STATUS‘
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CH 06

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q AC SEMSE:INT] ALIGN AUTO 11:02:54 PM Oct 08, 2015
[Marker 1 2.439605000000 GHz i Avg Type: Log-Pwr I NEERET:
PNO:Fast GO Trig:Free Run TYPE ([t
IFGain:Low #htten: 30 dB oer|P PP PP A
Mkr1 2.440 GHZ
Ref Offset 0.5 dB
10 dBidiv__ Ref 10.59 dBm 5.589 dBm|
Log 1
0 590
9.41 BEEAEED
-19.4
29.4
394 5
-49.4 W‘
584 ., T " PRI “MWWW‘W‘
e Tt Y LAl
694
-79.4
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts,
. GHz .589 dBm
2 24975 GHz 50.874 dBm
3
4
5
6
7
8
9
10
"
|12
IMSG |STATUS‘

CH11

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SEMNSE:INT] ALIGNAUTO 11:18:13PM Oct 08, 2019
Avg Type: Log-Pwr TRACE[] - s 45 4
PNO: Fast Trig: Free Run TYPE| V] kit
Wommiio ™ ktten; 30 48 perfF PRFEA
Ref Offset 0.6 dB MKkr1 2.465 GHZ|
10 dB/div__Ref 10.06 dBm 5.064 dBm
Log 1
0,050
-9.94 EENTEET
-18.8
299
339 {5
499
500 et bt isbatbath g T aaitin - cesanc il
£9.9
799
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts,
N 1 f 2.465 GHz 5064 dBm
2 N 1 f 24.650 GHz £51.183 dBm
3
4
5
3]
7
g
9
10
"
E
IMSG |STATUS‘
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Band edge

CHO1

Agilent Spectrum Analyzer - Swept SA

R L RF S0G  AC SENSE:INT] ALIGN AUTO 10:58:37 PV Oct 08, 2015
Avg Type: Log-Pwr TRACE[] - s 45 4

PNO: Fast Trig: Free Run TYPE| V] kit

IFGain:Lauw - #Atten: 30 dB CeTP PPPP H

Ref Offset 0.5 dB Mkr2 2.411 57 GHZ

10 dBidiv Ref 12.24 dBm 7.488 dBm)

224 . “1"‘%'2 iy
778 7

Pl 12 76 b
7.8 { 1 HJJH

278 i

378 A Y

s A

=578 U WYY LS WU N R WP AN MR WP D .

£7.8
7.8
Start 2.31000 GHz Stop 2.42000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (601 pts
= ] FUNC
f 239910 GHz 2717 dBm
f 241157 GHz 7.49 dBm
IMSG |STATUS‘
CH11
Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSE:INT] ALIGN AUTO 11:17:29PM Oct 08, 2015
Avg Type: Log-Pwr TRACE[1]. 545 4
n Trig: Free Run TYPE (M1 itk
o, & fatten: 30 4 perfP PPPP A
Mkr2 2.483 52 GHz
Ref Offset 0.5 dB
10 geiciv__Ref 12.30 dBm -51.981 dBm
a9 JLMmru.r\ Jﬂmmﬂ,Lu
270 Al H\M
af T i e -12 .70 diBm]
77 |l \1
Wi
377 A
a7 WLFR & ’2 o
s Wwb’-.ﬁd'l\,nﬂf'w W%w
£7.7
T
Start 2.45200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.60 ms (601 pts
- [ " | FUNCTON JFUNC
1 N 1 f 2.461 52 GHz 7.30dBm
N 1 f 248352 GHz £51.98 dBm
3
4
5
6
7
g
9
10
"
12
IMSG |STATUS‘
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EUT : TABLET PC Model Name : M10701
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode : TX g Mode /CHO1, CHO06, CH11

CHO1

Agilent Spectrum Analyzer - Swept SA

F S1G  AC : ALIGN AUTO! PM Oct 08, 2019
[Center Freq 12.515000000 GHz i Avg Type: Log-Pwr TRACE[1[2 345 d
PNO:Fast (0 T1rig:FreeRun TYPE| I it
IFGain:Low #hAtten: 30 dB peTF PRPE A
Mkr1 2.418 GHZz
Ref Offset 0.5 dB
10 dBidiv__ Ref 4,93 dBm -0.069 dBm
Log 1
507
151 70 007 dem|
251
351
-45.1 2
551 . o %"Mu_ i ko .J.-"“M
W MWMWW
5.1
751
5.1
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #FVBW 300 kHz Sweep 2.39 s (8001 pts
I B
N 1 f 2.418 GHz 0.069 dBm
2 N 1 f 24.376 GHz 50.884 dBm
3
4
5
8
7
8
9
10
"
12
IMSG |STATUS‘
Agilent Spectrum Analyzer - Swept SA
RL [E S1G  AC SENSE!INT ALIGN AUTO! 11:24:24PM Oct 08, 2019
[Center Freq 12.515000000 GHz i Avg Type: Log-Pwr TRACE[1[2 345 d
PNO:Fast (0 T1rig:FreeRun TYPE| I it
IFGain:Low #hAtten: 30 dB peTF PRPE A
Mkr1 2.446 GHZz
Ref Offset 0.5 dB
10 dBidiv__ Ref 2,65 dBm -2.36 dBm
Log 1
7%
T ~22.58 don]|
274
374 7
-47.4 %
574 W e R RS w At
7.4
774
7.4
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #FVBW 300 kHz Sweep 2.39 s (8001 pts
[ v |
2.446 GHz 2.36 dBm
2 24.975 GHz -49.236 dBm
3
4
5
8
7
8
9
10
"
12
IMSG |STATUS‘
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CH11

Agilent Spectrum Analyzer - Swept SA

RL FF S0G  AC SENSEINT ALIGN AUTO! 11:30:28PM Oct 08, 2019
[Marker 1 2.458332500000 GHz Avg Type: Log-Pwr TRACE[T- 245 4
PNO:Fast o 1rig:FreeRun TYPE| V] kit
IFGain:Low #Atten: 30 dB veTlP PR EE A
Ref Offset 0.6 dB Mkr1 2.458 GHZ
10 dBidiv__Ref 5,31 dBm 0.310 dBm
Log 1
459
a7 BEEEEED
247
347
447 2
a7 : I N LY ‘JM"
. M’W Wkl
747
847
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts,
N 1 f 2.458 GHz 0.310 dBm
2 N 1 f 24.426 GHz 49.726 dBm
3
4
5
3]
7
g
9
10
"
12
IMSG |STATUS‘
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Band edge

Agilent Spectrum Analyzer - Swept SA
RF S0%  AC SENSE:IMT] ALIGN AUTO 11:22:27 PM Oct 08, 2019

Page 32 of 61

Report No.: STS1

CHO1

RL

[Center Freq 2.365000000 GHz . Avg Type: Log-Pwr TRACE[1]- 3 4 5 4
PNO: Fast (50 Trig: Free Run TYPE [ i
IFGain:Low #Atten: 30 dB oerlP PPPP A

Ref Offset 0.5 dB Mkr2 2.413 29 GHZ

10 dBidiv__Ref 5.43 dBm 0.162 dBm

Log e

457 MMU]I! LIk

e ,IJ ~19.87 db|

246 7]

348

445 ".(MN”H“'

B S S NPT PYEaY I Y ST TP RO Y YT e oy S

646

-746

-84.68

Start 2.31000 GHz
Res BW 100 kHz

Stop 2.42000 GHz

#VBW 300 kHz Sweep 10.5 ms {1001 pts

1 N 1 f 2,399 98 GHz <30.00 dBm
2 N 1 f 241329 GHz 0.16 dBm
4
5
3]
7
g
9

10

1

12

MSG |STATUS‘
CH11

Agilent Spectrum Analyzer - Swept SA

RL & S09  AC SENSE!INT ALIGN AUTO 11:29:44 PV Oct 08, 2019
Marker 1 2.463280000000 GHz . Avg Type: Log-Pwr TRACE[1]- 3 4 5 4
PNO: Fast (50 Trig: Free Run TYPE [ i
IFGain:Low #Atten: 30 dB oerlP PPPP A
Ref Offset 0.5 dB Mkr2 2.483 60 GHZ
jodBidiv__Ref 5.85 dBm -48.610 dBm
og
e JJJL I MUMM,JI b nl
e g SENEEED |
2 N"'\""%n.‘qn
342 I
2
e " “"%
542 LTI I PR
642
742
842

Start 2.45200 GHz
Res BW 100 kHz

Stop 2.50000 GHz

#VBW 300 kHz Sweep 4.60 ms (601 pts

246328 GHz
248360 GHz

0.77 dBm
-48.61 dBm

|STATUS ‘

Shenzhen STS Test Services Co., Ltd.
y 4
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EUT : TABLET PC Model Name : M10701
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode : TX n Mode(20M) /CHO1, CHO06, CH11

CHO1

Agilent Spectrum Analyzer - Swept SA

RL RF 50 & AC SEMSE:INT] ALIGN AUTO 11:34:52 PM Oct 08, 2015
[Center Freq 12.515000000 GHz i Avg Type: Log-Pwr I NEERET:
PNO:Fast GO Trig:Free Run TYPE ([t
IFGain:Low #Atten: 30 dB oer|P PP PP A
Ref Offset 0.5 dB Mkr1 2.415 GHZ
10 dB/div__Ref 2.59 dBm -2.415 dBm
Log 1
7.4
7.4 22 47 dbn)|
274
7.4
474 ,
. R . . gl *WM
Dl el
674
774
-87.4
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts,
< ]
N 1 f 2.415 GHz 2.415 dBm
2 N 1 f 24.650 GHz -49.628 dBm
3
4
5
6
7
8
9
10
1
|12
IMSG |STATUS‘

CH 06

Agilent Spectrum Analyzer - Swept SA

RF : ALIGN AUTO 11:36:00PM Oct 08, 2013

[Center Freq 12.515000000 GHz | . Avg Type: Log-Pwr TRACE[1]- 3 4 5 4

PNO:Fast (5 1rig:FreeRun TYPE| I it

IFGain:Low #Atten: 30 dB peT|F PFFFP A

Ref Offset 0.5 dB Mkr1 2.436 GHZ

10 dBidiv__Ref 3.05 dBm -1.961 dBm

Log 1

.95

e -21 .95 dBm|
=270
-370

5
470
57.0 " i MMM

7.0

70

70

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts

N 1 f 2.436 GHz -1.951 dBm
N 1 f 24600 GHz -49.836 dBm

MSG |STATUS‘
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ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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CH11

Agilent Spectrum Analyzer - Swept SA
RL RF S0G  AC SENSE:INT| ALIGN AUTO 11:42:26PM Oct 08, 201
Avg Type: Log-Pwr TRACE|1|2 345 |

PNO:Fast (50 T1rig:Free Run TYPE| 1] itk
IFGain:Low #Atten: 30 dB cerlP PPPP A

Mkr1 2.465 GHZ
Ref Offset 0.5 dB
1L(‘J,gBIdiv R:f 4.?595 dBm -0.35 dBm|
1

535
-15.4

-23.35 dBm|

254

<354

-45.4

-55.4
I = Wi
-B5.4

=754

-85.4

Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts;

[ |
N 1 f 2.465 GHz 0.35 dBm
N 1 f 24750 GHz 51.150 dBm

IMSG |5TATU5‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test Services CO Ltd Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Band edge

Agilent Spectrum Analyzer - Swept SA
RL RF S0G  AC SENSE:INT| ALIGN AUTO 11:34:08PM Oct 08, 201
[Center Freq 2.365000000 GHz . Avg Type: Log-Pwr TRACE[1]- 3 4 5 4
PNO:Fast (50 T1rig:Free Run TYPE| 1] itk
IFGain:Low #Atten: 30 dB cerlP PPPP A
Ref Offset 05 dB Mkr2 2.413 22 GHZ
jodBidiv__Ref 4.25 dBm -0.760 dBm
og i
575 J BMIW v %HﬂjLﬂ
ee I 20,75 cemjl

-268

T
356 p
458 ]
558 N f\J""“"“’"f

658

=758

-858

Start 2.31000 GHz Stop 2.42000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (601 pts

I T R A
1 N 1 f 239983 GHz <30.16 dBm
N 1 f 241322 GHz 0.756 dBm

IMSG |5TATUS‘

CH11

Agilent Spectrum Analyzer - Swept SA

RL [ S0G  AC SENSE:INT] ALIGH AUTO 11:41:42PM Oct 08, 2015
Avg Type: Log-Pwr TRACE[] - 3.5 g
: Trig: Free Run TYPE| I it
ooy ™ #atten: 30 dB pETfP P PP A
Ref Offset 0.6 dB Mkr2 2.483 52 GHZ
10 dB/div__ Ref 4.80 dBm -46.944 dBm
Log 7
50 J(,,JL.J‘L. T FL,%..J’I Al afl
-15.2 l 70 20 de)
=252 ““"H.L“\
352 e 2
-45.2 e o W‘-WM
552 ket et NP O PO -
-85.2
752
-B5.2
Start 2.45200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.60 ms (601 pts
= 1 " _ ]
1 N 1 f 2,464 48 GHz 029 dBm
N 1 f 248352 GHz -46.94 dBm
3
4
5
<]
7
g
9
10
"
|12
MSG |smms‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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EUT : TABLET PC Model Name M10701
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode TX n Mode(40M) /CHO3, CH06, CHO9

Agilent Spectrum Analyzer - Swept SA

CHO03

S0Q  AC

SEMSE:INT] ALIGN AUTO

RL RF 11:46:00PM Oct 08, 2015
[Center Freq 12.515000000 GHz | i Avg Type: Log-Pwr I NEERET:
PNO:Fast GO Trig:Free Run TYPE ([t
IFGain:Low #htten: 30 dB oer|P PP PP A
MKkr1 2.427 GHZ
Ref Offset 0.5 dB
10 dBrdiv Ref 0.19 dBm -4.809 dBm
og 1
981
-18.8 24 1 dom|
238
388 -
428 L i L "
(XS] — M gt PRSI s~ T BT LT e——
638
738
88,8
Start 30 MHz Stop 25.00 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 2.39 s (8001 pts,

Ui
N 2,427 GHz -4.809 dBm
2 N 1 f 24.700 GHz 49516 dBm
3
4
5
[
7
8
9
10
1
12

|STATUS ‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com

Shenzhen STS Test Services Co., Ltd.
y 4

E-mail: sts@stsapp.com
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CHO6

Agilent Spectrum Analyzer - Swept SA

RL FF S08  AC SENSE:INT] ALIGN AUTO 11:47:11PM Oct 08, 2019
[Center Freq 12.515000000 GHz ) Avg Type: Log-Pwr TRACE1]0 3 4 5
PNO:Fast (50 T1rig:Free Run TYPE| 1] itk
IFGain:Low #htten: 30 dB peTP PPPP A
Ref Offset 0.5 dB Mkr1 2.433 GHZ
10 dB/div__Ref 0.99 dBm -4.008 dBm
Log 1
801
-18.0 -24.07 demff
280
380 %
-43.0
PRI N Y
00 2 T ot i P N i
63,0
780
-89.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts;
< ] v ]
N 1 f 2.433 GHz -4.008 dBm
2 N 1 f 24,625 GHz 51.362 dBm
3
4
5
]
7
8
9
10
1
12
IMSG |5TATUS‘

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTC 11:52:54PM Oct 08, 201

Avg Type: Log-Pwr TRACE[] - 3.5 g
Trig: Free Run TYPE |1 irriobreg
IFGain:Low #Atten: 30 dB peT|F PFFFP A
Ref Offset 05 dB Mkr1 2.458 GHZ
10 dB/div__ Ref 1.08 dBm -3.92 dBm
Log 1
-8.82
-189 -24.17 «iE|
-28.9
-38.9 o
-48.9 "
£8.9 bagpduy " PRI NS VANV PN o A i g O T
T e W e g
-88.9
-789
-68.2
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts
[ ]
2.458 GHz -3.92 dBm
2 24.850 GHz 48514 dBm
3
4
5
<]
7
g
9
10
"
|12
MSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Band edge

CHO3

Agilent Spectrum Analyzer - Swept SA
RL FF S0G  AC

[Center Freq 2.371000000 GHz

ALIGN AUTO
Avg Type: Log-Pwr 3454

PNO: Fast G Trig: Free Run
IFGain:Low #Atten: 30 dB cerlP PPPP A

Mkr2 2.425 70 GHZ
Ref Offset 0.5 dB
1L(‘J,gBIdiv R:f u.fteﬁ dBm -4.593 dBm

954 rM[l].bnn JAL, ,«nizn_

-185

T 7 -24 .54 domff
295 /

-38.5 mjt\un/f
-49.5 WJ—‘J"“ rJ
595 o | PR B | Pymnnfl A T

B35

=735

-835

Start 2.31000 GHz Stop 2.43200 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 11.7 ms (601 pts

I T R A
1 2,398 25 GHz <3087 dBm
1 242570 GHz 459 dBm

IMSG |5TATUS‘

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:INT] ALIGNAUTO 11:52:10PM Oct 08, 2015
ﬁarker 1 2.455726700000 GHz . Avg Type: Log-Pwr TRACE[1[2 3 4 5 4
PNO:Fast (0 T1rig:FreeRun TYPE| I it
IFGain:Low #hAtten: 30 dB peTF PRPE A
Mkr2 2.483 57 GHZ
Ref Offset 0.5 dB
10 deidiv_Ref 159 dBm -47.099 dBm
v A YT
184 ‘Lj ﬁl\ﬁ BEEEET
284
384 H“.\r”'ﬂ“ 2
. VAL
. BT ot
B84
-78.4
4
Start 2.44200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 5.56 ms (601 pts
T
1 N 1 f 245573 GHz -3.41 dBm
N 1 f 2.483 57 GHz 47.10 dBm
3
4
5
8
7
8
9
10
11
12
MSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

Section Test Item Limit FreqU((a'\r/\”c_lyz;? ange Result
15.247 Power Spectral Density (in a8n383mKH 7) 2400-2483.5 PASS

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS channel bandwidth.

. Set the 100 kHz = RBW 2 3 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N o o~ N P

. Use the peak marker function to determine the maximum amplitude level.
10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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5.6 TEST RESULTS

EUT : TABLET PC Model Name : M10701
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode : TX b Mode /CHO1, CHO6, CH11

Power Densit Limit
Frequency (dBm) y (dBm) Result
2412 MHz -6.458 8 PASS
2437 MHz -6.666 8 PASS
2462 MHz -8.720 8 PASS
TX CHO1
I S W ]
10 dsidi Ref +3.05 dBm . M 2418 s e
3.1
231
331
43,1
531
3.1
731
831
93,1
Center 2.412000 GHz Span 16.00 MH2
f:es BW 3.0 kHz #VBW 10 kHz |mms‘ Sweep 1.69 s (601 pts;

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd 4 Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S0 % AC SEMSE:IMT] ALIGN AUTO 11:06:20 PM Oct 08, 2019
Marker 1 2.435240000000 GHz ) Avg Type: Log-Pwr TRACEJ1|2 34 5 d
PNO: Fast (G0 11';19: Fr:;:&m Avg|Hold: 29/100 T;Es ’;’IW
IFGain:Low tten:
Mkr1 2.435 240 GHZ
Ref Offset 0.5 dB
{0 geidi_Ref 2.14 dBm -6.666 dBm|
0‘1
786 i el " ,
T e ""”"\\\ /,AJ"‘ S KT TR
A7 WUW uwﬁfm H W}lﬂ\l!u‘j wmd\m“
-27.9
-37.9
7.9
-57.9
-B7.9
779
-87.9
Center 2.437000 GHz Span 16.00 MH2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts;
IMSG |STATUS‘

TX CH11

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSE:IMT] ALIGN AUTO 11:16:48PM Oct 08, 2019
[Center Freq 2.46 TRACE

2000000 GHz | Avg Type: Log-Pwr 3454
PNO: Fast (50 Trig: Free Run Avg|Hold: 1100 TYPE| M bt
IFGain:Low Atten: 12 dB per|P P PP PR
Mkr1 2.461 013 GHZ
Ref Offset 0.5 dB
1L%gBldiv Ref 1.33 dBm -8.720 dBm)
1
-B.67 ;
el ﬂ kg
Mwm ﬂ : F T wﬁm{%
287 bt 1’“
387
487
-58.7
8.7
787
-88.7
Center 2.462000 GHz Span 16.00 MH2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts;
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT : TABLET PC Model Name : M10701
Temperature : 25 °C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode TX g Mode /CHO1, CHO6, CH11

= Power Density Limit
requency (dBm) (dBm) Result
2412 MHz -13.993 8 PASS
2437 MHz -12.808 8 PASS
2462 MHz -17.151 8 PASS
TX CHO1

Agilent Spectrum Analyzer - Swept SA

L FF S08  AC SENSE:INT] ALIGN AUTO 11:20:41PM Oct 08, 2013

[Center Freq 2.412000000 GHz | . Avg Type: Log-Pwr TRACE[1]- 3 4 5 4

PNO: Fast 50 Trig: Free Run Avg|Hold: 8/100 TYPE M it

IFGain:Low Atten: 6 dB pETF PRPP H

MKr1 2.410 44 GHZ

Ref Offset 0.5 dB

1L%’dBldiv Ref -7.18 dBm -13.993 dBm
-17.2
-27.2
-37.2
-47.2
-67.2
-67.2
772
-87.2
-97.2

Center 2.41200 GHz Span 24.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts

IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd 4 Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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TX CHO6
Agilent Spectrum Analyzer - Swept SA
L RF S0 % AC SEMSE:IMT] ALIGN AUTO 11:26:51PM Oct 08, 2019
r Avg Type: Log-Pwr TRACE|1 - 34 5 o
n Trig: Free Run Avg|Hold: 11/100 TYPE | st
jpdo:Fast GO en: 6 4B beTfP PP PP A
Mkr1 2.443 24 GHz
Ref Offset 0.5 dB
10 gidi__Ref -3.79 dBm -12.808 dBm|
1
it v ,w
-33.8 MJJ ‘ﬂ"‘%
438 M IJUIL'MMAW
qu
53.8
-63.8
73.8
-83.8
93,8
Center 2.43700 GHz Span 24.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts;
IMSG |STATUS‘

TX CH11

Agilent Spectrum Analyzer - Swept SA

RL RF 50 @ AC SEMSE:IMT] ALIGN AUTO 11:29:07 PM Oct 08, 2015

Marker 1 2.469760000000 GHz Avg Type: Log-Pwr TRACE[ 55 o

PNO: Fast (50 Trig: Free Run Avg|Hold: 2/100 TYPE | st

IFGain:Low Atten: § dB LeTP PPPP A

Mkr1 2.469 76 GHz

jodsidiv__Ref -3.85 dBm -17.151 dBmj
og

B (WW%WWWWM mem%

. il )
4

ol W%

-43.9

539

B39

739

839

939

Center 2.46200 GHz Span 24.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts;

MSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test Services CO Ltd Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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EUT : TABLET PC Model Name : M10701
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode TX n Mode(20M) /CHO1, CHO06, CH11

Power Limit
Frequency Density (dBm) Result
(dBm)
2412 MHz -20.729 8 PASS
2437 MHz -15.990 8 PASS
2462 MHz -16.235 8 PASS
TX CHO1

Agilent Spectrum Analyzer - Swept SA

RL [ S0G  AC SENSE:INT] ALIGH AUTO 11:33:22PM Oct 08, 2015
Eenter Freq 2.412000000 GHz . Avg Type: Log-Pwr TRACE[1[2 545 4
PNO: Fast 0 Trig: Free Run Avg|Hold: 1/100 TYPE |1 irriobirg

IFGain:Low Atten: 6 dB pETF PRPP H

Ref Offset 0.5 dB MEkr1 2.414 82 GHZ

1L%;iBldiv Ref -5.56 dBm -20.729 dBm|

Amwmwwmwwm mmwﬂwumwwww%
N &'y

ik i

Center 2.41200 GHz Span 26.00 MHZ
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (601 pts
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd 4 Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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TX CHO6

SEMSE:IMT] ALIGN AUTO

11:37:02PM Oct 08, 2015

Avg Type: Log-Pwr

Trig: Free Run

PNO: Fast
& Atten: 6 dB

IFGain:Low

Avg|Hold: 8/100

TRACE|1 0 34 5
T PE| Il ki
peT|P PPPP A

Mkr1 2.436 05 GHZ
-15.990 dBm|

.1

R oA

R R

"

L RF S0 %

-
Ref Offset 0.5 dB

10 dBidiv.  Ref -5.38 dBm
Log
154
254 ﬂJ
364 Wﬂ"
WW”W
5.4
5.4
754
854
954
Center 2.43700 GHz
#Res BW 3.0 kHz
IMSG

#VBW 10 kHz

Span 26.00 MHz
Sweep 2.74 s (601 pts;

|STATUS ‘

TX CH11

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSE:IMT] ALIGN AUTO 11:40:55PM Oct 08, 2019
[Center Freq 2.46 TRACE

Avg Type: Log-Pwr

2000000 GHz

]

Ref Offset 0.6 dB
Ref -6.24 dBm

o, & e AvglHiold: 11100 e
Mkr1 2.459 18 GHz
216.235 dBm

1123454
TYPE

10 dBidiv
Log

-16.2

1

-26.2

IRl R R T

J

-36.2

AN T L T

o

| J“|J‘|H

-46.2

'm{.‘rﬂuulfl T

-56.2

-B6.2

-76.2

-B86.2

-96.2

Center 2.46200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Span 26.00 MHz
Sweep 2.74 s (601 pts;

MSG

|STATUS ‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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EUT : TABLET PC Model Name : M10701
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.7V
Test Mode TX n Mode(40M) /CHO3, CHO6, CHO09

Frequency POW(eJBDrﬁ)n Sity (Ia'énr:) Result

2422 MHz -20.134 8 PASS

2437 MHz -19.139 8 PASS

2452 MHz -19.007 8 PASS
TX CHO3

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q AC SEMSE:INT] ALIGN AUTO 11:44:34 PM Oct 08, 2015
[Center Freq 2.422000000 GHz i Avg Type: Log-Pwr TRACE[[ - -5 o
PNO: Fast O Trig: Free Run Avg|Hold: 1100 TYPE| M i
IFGain:Low Atten: 6 dB oer|P PP PP A
Mkr1 2.423 53 GHz
Ref Offset0.5 dB
19 dBidiv Ref -10.13 dBm -20.134 dBm|
201 ’
.01
40,1
50,1
60,1
701
-B0.1
90,1
100
Center 242200 GHz Span 54.00 MHZ
#Res BW 3.0 kHz #VBW 10 kHz Sweep 95.69 s (601 pts
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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TX CHO6

Agilent Spectrum Analyzer - Swept SA
RF S0%  AC SENSE:IMT] ALIGN AUTO 11:48:55PM Oct 08, 2019
’E TRACE

RL
enter Freq 2.437000000 GHz

]

Ref Offset 0.6 dB

PNO: Fast (5

IFGain:Low

Avg Type: Log-Pwr 123454

Trig: Free Run Avg|Hold: 1100 THPE | il
Atten: 6 dB CET|IP PPPP A
Mkr1 2.445 73 GHz

-19.139 dBm|

¢' ;

N

A L Y

1L%gBldiv Ref -9.14 dBm

-19.1

291 MWMWTH
391 f

-49.1 ’UA“

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Span 54.00 MH2
Sweep 5.69 s (601 pts;

MSG

|STATUS ‘

TX CHO9

Agilent Spectrum Analyzer - Swept SA

S0Q  AC

SEMSE:IMT] ALIGN AUTO 11:51:17PM Oct 08, 2015

Warker 1 2.447590000000 GHz J . Avg Type: Log-Pwr TRACE[] - 525 A
PNO: Fast (G0 1r4:Free Run Avg|Hold: 1100 TVPE(M
IFGain:Low Atten: 6 dB LeTP PPPP A
Mkr1 2.447 59 GHz
1L%gBldiv Ref -8.92 dBm -19.007 dBm
1 *
-18.9 hM’W

-38.9 J

-48.9

-58.9

u

789

-88.9

989

Center 2.45200 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Span 54.00 MH2
Sweep 5.69 s (601 pts;

MSG

|STATUS ‘

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
i >= 500KHz
15.247(a)(2) Bandwidth ] 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE

The automatic bandwidth measurement capability of an instrument may be employed using the X
dB bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kHz,
VBW=3RBW, peak detector with maximum hold) is implemented by the instrumentation function.
When using this capability, care shall be taken so that the bandwidth measurement is not
influenced by any intermediate power nulls in the fundamental emission that might be=6 dB.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS

EUT : TABLET PC Model Name : M10701
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode : TX b Mode /CHO1, CHO6, CH11

_ Channel

Frequency 6dB Bandwidth Separation Result

(MH2z)

(KHz)

2412 MHz 10.06 >=500KHz PASS
2437 MHz 10.06 >=500KHz PASS
2462 MHz 10.05 >=500KHz PASS

TX CH 01

Agilent Spectrum Analyzer - Occupied BW

RL RF ALIGN AUTO 10:56:00 PM Oct 08, 2015
Center Freq 2.412000000 GHz ‘ Center Freq: 2.412000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 10.00 dBm
HiLog
000 ! A
-10.0 -
0.0
-30.0
400
-50.0
600
-70.0
-80.0
Center 2.412 GHz Span 16 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2 ms|
Occupied Bandwidth Total Power 23.3 dBm
14.410 MHz
Transmit Freq Error 6.046 kHz OBW Power 99.00 %
x dB Bandwidth 10.06 MHz x dB -6.00 dB
IMSG |STATUS‘
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TX CH 06

Report No.:

RL RF S0G  AC SENSE:INT ALIGN AUTC 11:07:48PM Oct 08, 2013
Center Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Dffset 0.5 dB
Ref 30.00 dBm

0.0

0.0

000 -

-10.0

N

T N

-20.0

-30.0

-40.0

-50.0

-60.0

Center 2.437 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 16 MHz
Sweep 2 ms|

Occupied Bandwidth

14.422 MHz
Transmit Freq Error 17.055 kHz
x dB Bandwidth 10.06 MHz

Total Power 22.8 dBm
OBW Power 99.00 %
x dB -6.00 dB

MSG

|STATUS ‘

TXCH11

Agilent Spectrum Analyzer - Occupied BW

S0G  AC

SENSE:INT ALIGN AUTC

11:08:33PM Oct 08, 2013

g
Center Freq 2.462000000 GHz |

#IFGain:Low

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radio $td: None

Radio Device: BTS

fLog

10 dBidiv Ref 10.00 dBm

0.00 A,

r A AN NS

W‘M‘AMA

TN

-10.0

N

-20.0

-30.0

-80.0

Center 2.462 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 16 MHz
Sweep 2 ms|

Occupied Bandwidth

14.426 MHz
32.353 kHz
10.05 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 22.5 dBm

OBW Power
x dB

99.00 %
-6.00 dB

MSG

|STATUS ‘

Shenzhen STS Test

Services Co., Ltd.
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EUT : TABLET PC Model Name M10701
Temperature : 25 °C Relative Humidity : [60%

Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX g Mode /CHO1, CHO6, CH11
. Channel
Frequency ealE Eemsiniein Separation Result
(MHz)
(KHz)
2412 MHz 16.38 >=500KHz PASS
2437 MHz 16.39 >=500KHz PASS
2462 MHz 16.36 >=500KHz PASS
TX CHO01

Agilent Spectrum Analyzer - Occupied BW

SENSE:INT| ALIGN AUTO

11:19:29PM Oct 08, 2013

Center Freq 2.412000000 GHz |

#IFGain:Low

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radie $td: None

Radio Device: BTS

fLog

Ref Offset 0.5 dB

10 dB/div Ref 10.00 dBm

0.00

-10.0

Center 2.412 GHz
Res BW 100 kHz

Occupied Bandwidth

16.519 MHz
Transmit Freq Error 2.496 kHz
x dB Bandwidth 16.38 MHz

Span 24 MHz

#VBW 300 kHz Sweep 3 ms|
Total Power 17.5 dBm
OBW Power 99.00 %
x dB -6.00 dB

MSG

|STATUS ‘

Shenzhen STS Test Services Co., Ltd. 4
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TX CH 06

S0G  AC

SENSE:INT ALIGN AUTC

11:27:20PM Oct 08, 201

RF
Center Freq 2.437000000 GHz |

#IFGain:Low

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radio $td: None

Radio Device: BTS

Ref Dffset 0.5 dB

10 dB/div Ref 10.00 dBm
fLog

0.00

-10.0

e e

. o

{7
300 :v\_r’V"'f"{“‘(\lJl

-40.0

-50.0

-60.0

-70.0

-80.0

Center 2.437 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 24 MHz
Sweep 3 ms|

Agilent Spectrum Analyzer - Occupied BW

Occupied Bandwidth Total Power 17.8 dBm
16.520 MHz
Transmit Freq Error 10.357 kHz OBW Power 99.00 %
x dB Bandwidth 16.39 MHz x dB -6.00 dB
IMSG |STATUS‘
TXCH11

R

L F S0G  AC SENSE:INT] ALIGH AUTO 11:28:05PM Oct 08, 2015
Center Freq 2.462000000 GHz ‘ Center Freq: 2.462000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Dffset 0.5 dB
10 dBidiv Ref 20.00 dBm
fLog
0.0
0.0o
- o v P e wi
-20.0
B
300 sl IUWW""\AA
-40.0
500
-60.0
-70.0
Center 2.462 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3 ms|
Occupied Bandwidth Total Power 18.0 dBm
16.534 MHz
Transmit Freq Error 28.345 kHz OBW Power 99.00 %
x dB Bandwidth 16.36 MHz x dB -6.00 dB
MSG |smms‘
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EUT : TABLET PC Model Name M10701
Temperature : 25 °C Relative Humidity : [60%

Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX n Mode(20M) /CHO1, CHO6, CH11
. Channel
Frequency ealE Eemsiniein Separation Result
(MHz)
(KHz)
2412 MHz 17.60 >=500KHz PASS
2437 MHz 17.60 >=500KHz PASS
2462 MHz 17.61 >=500KHz PASS
TX CHO01

Agilent Spectrum Analyzer - Occupied BW

SENSE:INT| ALIGN AUTO

11:31:38PM Oct 08, 2013

Center Freq 2.412000000 GHz |

#IFGain:Low

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radie $td: None

Radio Device: BTS

Ref Offset 0.5 dB

10 dB/div Ref 10.00 dBm

fLog ‘

0.00

-10.0

Center 2.412 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 26 MHz
Sweep 3.267 ms|

Occupied Bandwidth

17.730 MHz
Transmit Freq Error =15.833 kHz
x dB Bandwidth 17.60 MHz

Total Power 16.6 dBm
OBW Power 99.00 %
x dB -6.00 dB

MSG

|STATUS ‘

Shenzhen STS Test Services Co., Ltd. 4
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RL F S0G  AC SENSE:INT ALIGN AUTC 11:37:33PM Oct 08, 2013
Center Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset0.5 dB
10 dB/div Ref 10.00 dBm
fLog

0.00

oo MWMM&W WMMM“MM

-20.0

E M,,x"" v

-40.0

-50.0

-60.0

-70.0

-80.0

Center 2.437 GHz

Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 mg
Occupied Bandwidth Total Power 16.7 dBm
17.712 MHz
Transmit Freq Error 17.833 kHz OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB
MSG |smms‘
TXCH11
Agilent Spectrum Analyzer - Occupied BW
RL F S0G  AC SENSE:INT] ALIGH AUTO 11:38:26 PM Oct 08, 2015
Center Freq 2.462000000 GHz ‘ Center Freq: 2.462000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Dffset 0.5 dB
10 dBidiv Ref 10.00 dBm
fLog
000
N\rJ\M\.JW"\AI'
o AJJ MMANW’\MA/J\»M WW [ iens
200
300 .Y,\.W“WW %W
[ AT T
-40.0
-60.0
600
-70.0
-80.0

Center 2.462 GHz

Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 mg
Occupied Bandwidth Total Power 17.0 dBm
17.730 MHz
Transmit Freq Error 9.935 kHz OBW Power 99.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB

MSG

|STATUS ‘
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EUT : TABLET PC Model Name M10701
Temperature : 25 °C Relative Humidity : [60%

Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX n Mode(40M) /CHO3, CHO6, CHO9
. Channel
Frequency ealE Eemsiniein Separation Result
(MHz)
(KHz)
2422 MHz 36.05 >=500KHz PASS
2437 MHz 36.03 >=500KHz PASS
2452 MHz 35.75 >=500KHz PASS
TX CH 03

Agilent Spectrum Analyzer - Occupied BW

L RF S0G  AC SENSE:INT| ALIGN AUTO 11:43:56PM Oct 08, 2013
Center Freq 2.422000000 GHz ‘ Center Freq: 2.422000000 GHz Radie $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

fLog

Ref Offset 0.5 dB

10 dB/div Ref 10.00 dBm

0.00

Center 2.422 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 54 MHz
Sweep 6.667 ms|

Occupied Bandwidth

35.986 MHz
Transmit Freq Error 25.881 kHz
x dB Bandwidth 36.05 MHz

Total Power 14.7 dBm
OBW Power 99.00 %
x dB -6.00 dB

MSG

|STATUS ‘

Shenzhen STS Test Services Co., Ltd. 4
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RL F S0G  AC SENSE:INT ALIGN AUTC 11:49:42PM Oct 08, 201
Center Freq 2.437000000 GHz ‘ Center Freq: 2.437000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset0.5 dB
10 dB/div Ref 10.00 dBm
fLog

o0

100 P N ST U N N W 1 SO0 T O N | OO O W
e s e ety ..M\ermmmn t o vty

200

200 J"J H,

o]t 4 RS
ot Vlv“

600
-70.0
-80.0
Center 2.437 GHz Span 54 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 6.667 mg
Occupied Bandwidth Total Power 14.8 dBm
35.980 MHz
Transmit Freq Error 35.120 kHz OBW Power 99.00 %
x dB Bandwidth 36.03 MHz x dB -6.00 dB
IMSG |STATUS‘
TX CH 09
Agilent Spectrum Analyzer - Occupied BW.
RL F S0Q  AC SENSE:INT ALIGN ALTO 11:50:22PM Oct 08, 2019
Center Freq 2.452000000 GHz ‘ Center Freq: 2.452000000 GHz Radio $td: None
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset0.5 dB
10 dB/div Ref 10.00 dBm
fLog

0.00

100 S O R S VT " .3 P R P O O N T PO O 1 |

I |/ ]
/ \

-40.0 V‘JL’\- u.ﬂ‘mﬂ ‘ "l\""'“n N""n"“\m
Y iy

600
700
800
Center 2.452 GHz Span 54 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 6.667 mg
Occupied Bandwidth Total Power 15.9 dBm
36.032 MHz
Transmit Freq Error 36.788 kHz OBW Power 99.00 %
x dB Bandwidth 35.75 MHz x dB -6.00 dB
IMSG |STATUS‘
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Partl5 (15.247) , Subpart C
Frequency Range

Section Test Item Limit Result
(MH2z)

15.247(b)(3) Peak Output

Power 1 watt or 30dBm 2400-2483.5 PASS

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT Power sensor

7.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.6 TEST RESULTS

EUT : TABLET PC Model Name M10701
Temperature : 25 C Relative Humidity : |{60%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO06, CH11
TX 802.11b Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MH2) (dBm) dBm
CHO1 2412 9.4 30
CHO06 2437 9.1 30
CH11 2462 8.9 30
TX 802.11g Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHZ) (dBm) dBm
CHO1 2412 7.8 30
CHO6 2437 7.2 30
CH11 2462 7.1 30
TX 802.11n20 Mode
Test Frequency Peak Conducted Output Power LIMIT
CHO1 2412 6.7 30
CHO6 2437 6.9 30
CH11 2462 6.6 30
TX 802.11n40 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO3 2422 4.4 30
CHO06 2437 5.7 30
CHO09 2452 5.4 30
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is Dipole Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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